Parts List

No. Parts No. Parts Name Material Quantity Specifications (mm)
1 GS0300001 Floor Panel HDPE 1 870x370x35
2 GS0300002 Left Back Panel HDPE 1 885x455x28
3 GS0300003 Right Back Panel HDPE 1 885x455x28
4 GS0300004 Left Side Panel HDPE 1 885x349x25
5 GS0201005 Right Side Panel HDPE 1 885x349x25
6 GS0300006 Left Door Panel HDPE 1 865x445x28
7 GS0300007 Right Door Panel HDPE 1 865x442.5x25
8 GS0300008 Roof Panel HDPE 1 870x380x35
9 GS0300009 Shelf Metal 2 845x220x15
10 GS0300013 Door Handle Metal 1 @27x22
11 GS0300014 Strengthen Rod Metal 1 840x19x33
12 GS0300015 Rotating Shaft Metal 4 @8x19
13 GS0300017 Hinges Metal 2 104.5x44x25x2pcs
14 GS0300018 L Fixing Piece Metal 4 40x15x16
15 GS0201023 Plastic Bolts Plastic 3 M9.5x18.5
16 GS0201025 Roof Fixing Piece Metal 2 30x30x16
17 GS0300025 Anti-tip device (wall mount) Metal 1 235x41x16
18 Y202527 Screws M5x10 Metal 4 M5x10
19 Y202431 Allen Key Metal 1 87x31x6.5
20 Y202432 Screwdriver Metal 1 150x20x20
21 Y202334 Screw M4x14 Metal 16 M4x14
22 Y202336 Screws M4x12 Metal 10 M4x12
23 Y202550 Door Handle Bolts Metal 1 M5x25
24 Y202477 Screw Nut Metal 4 M5
25 Y202579 Screws M5x16 Metal 3 M5x16
26 Y202580 Screws M4x8 Metal 2 M4x8
27 GS0300020 Instructions / 1 /

28 Spare Parts / 1bag
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Doors and Roof

Roof panel
GS0300008

Left door panel Right door panel
GS0300006 GS0300007




Hardware
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Roof Fixing Piece L Fixing Piece Rotating Shaft Door Handle
(GS0201025)x2pcs (GS0300018)x4pcs (GS0300015)x4pcs GS0300013
@B27-22x1pcs
}5
Strengthen Rod
GS0300014)x1pcs

Hinges
GS0300017
104 .5x44x25x2pcs
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Screw M5x10 Screw Nut
Y202527 Y202477
4pcs M5x 4pcs

Anti-tip device (wall mount)

Door Handle Bolts GS0300025
Y202550 235x41x16X1pcs
M4x25x1pcs
Plastic Bolts Screws M4x12  Screw M4x14 Screws M5x16 Screw M4x8
GS0201023 Y202336 Y202334 Y202579 v202580

M9.5x18.5x3pcs 13pcs 16pcs 3pcs 2pcs




Plastic bolts
GS0201023x3pcs

Left back panel
GS0300002x1pcs

Right back panel
GS0300003x1pes

Back panel
to install

Left back panel
GS0300002x1pcs

Right back panel
GS0300003x1pcs

Plastic bolts
GS0201023x3pcs

Floor panel
GS0300001x1pcs

Floor panel
to install




Left side panel
GS0300004x1pcs
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e Left side panel to install

Left side panel to install

o Right side panel to install

Right side panel
GS0300005x1pes
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Strengthen rod  Roof fixing piece  Screws M4x12

Roof panel
(GS0300014)x1pcs (GS0201025)X2pcs 292336

(6S0300008)x1pcs

Roof panel
e accessories
to install

S
Screws M5x16

Y202579
3pcs

Screws M4x12
Y202336

2pcs

Roof fixing piece
(GS0201025)x2pcs

Screws M5x16
Y202579
3pcs
Strengthen rod
(GS0300014)x1pcs

G ROOf panel to install Screws M4x12
Y202336

2pcs
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Screws M4x12

Y202336
2pcs

This step does not t&
install screws.




Door to install

Left Door Panel
(GS0300006)x1pcs

Iiight Door Panel
(GS0300007)x1pcs
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Screws M4x12

ﬁotatmg Shaft Y202336

(GSO300015)x4pcs 2pcs
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Rotating Shaft
(GSO300015)x1pcs
Shelf accessories Screw " Screvs Mo
i Shelf L Fixing Piece ﬂ Y202477
to install (GS0300009)x2pcs (GSO300018)X4pcs M5Xdpcs s

Screws M5x10
Y202527

2pcs

L Fixing Piece
(GS0300018)x2pcs
Screw nut
Y202477

|V|5X2pcs




eSheIf to install Q@W Vooosss 2
4pcs

GS0:
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Screws M4x12
Y202336

4pcs

Door handle
GS0300013
@27-22X1pcs

Door Handle Bolts
Y202550
M4x25x1pcs

GSOS0Q00E

Door handle
GS0300013
@27-22X1pcs

Door Handle Bolts
Y¥202550
M4x25x1pcs
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@ Hinges to install

"9 Hinges )/ Screw M4x14
GS0300017 Y202334
104 .5x44x25x2pcs 16pcs

Hinges
GS0300017
104 .5x44x25X1pcs

Screw M4x14
Y202334
8pcs

Anti-tip device (wall mount)
to install

Screw M4x8
Y202580
2pcs

Anti-tip device (wall mount)
GS0300025

S 235x41x16X1pcs
Screw M4x8
Y202580
/ 2pcs
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l@ Congratulations! you did it!! Awesome!!!



